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E T — JEDEX MEDCARE SJT-INVESTMENT GROUP LTD
Address: Koysikuja 1 01640 Vantaa FINLAND
Buyer name: -
Contact Person: JUHA MIKKONEN
Order No: -
Article No: JEDX FFP3
Name and identity of test item:  White non-woven mask. (Claimed to be; White)
The date of receipt of test item:  18.06.2021
Re-submitted/re-confirmation -
date:
Date of test: 18.06.2021-23.06.2021
Remarks: -
Sampling: The results given in this report belong to the received sample by vendor.
End-Use: -
Care Label: Not Specified

.

Number of pages of the report:

The Turkish Accreditation Agency (TURKAK) is signatory to the multilateral agreements of the European
co-operation for the Accreditation (EA) and of the International Laboratory Accreditation (ILAC) for the
Mutual recognition of test reports.Deney laboratuvart olarak faaliyet gisteren EKOTEKS LABORATUVAR
ve GOZETIM HIZMETLERI A.S. TURKAK'tan AB-0583-T akreditasyon dosya numarast ile ISO
17025:2017 standardina gire akredite edilmistir.

The test and/or measurement results, the uncertainties @f applicable) with confidence probability and test

el given on the following pages which are part of this report.
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REQUIRED TESTS RESULT COMMENTS

PHYSICAL PROPERTIES TESTS

Blood Splash Resistance | P |

P: Pass

F: Fail

R: Refer to retailer technologist.

Test results were evaluated according to EN 14683:2019+AC:2019 limit values

REMARK: Original samples are kept for 3 months and all technical records are kept for 5 vears unless otherwise specified. If requested,
measurement uncertainty will be reported. But unless otherwise specified. measurement uncertainty is not considered while stating compliance
with specification or limit values The reported uncertainty is based on a standard uncertainty multiplied by a coverage factor k=2, providing a
level of confidence of approximately 95 %.The declaration of conformity was given in accordance with the Simple Acceptance Decision Rule.
Tests marked (*) in this report are not included in the accreditation schedule.

This report shall not be reproduced other than in full except with the permission of the laboratory.
Testing reports without signature and seal are not valid.
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TEST RESULTS

SPLASH RESISTANCE

Test Metod:  EN 14683:2019+AC :2019 (Clause 5.2.4) the resistance of the medical face mask to penetration of
splashes of liquid shall conform to the minimum value given for Type IIR in Table 1

ISO 22609 :2004 Clothing for protection against infectious agents — Medical face masks — Test method for
resistance against penetration by synthetic blood (fixed volume, horizontally projected)

Test Condition (21 + 5) °C ve (85 + 5) % relative humidity, 4 hrs32 different samples were taken
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SPLASH RESISTANCE RESULTS | REQUIREMENT —|
PRESSURE (kPa) I ‘

1 >21,3 kPa PASS

2 >21,3 kPa PASS

3 >21,3 kPa PASS

4 >21,3 kPa PASS

5 >21,3 kPa PASS

6 >21,3 kPa PASS J

7 >21,3 kPa PASS i

8 >21,3 kPa PASS

9 >21,3 kPa PASS

10 >21,3 kPa PASS

11 >21,3 kPa PASS

12 >21,3 kPa PASS

13 >21,3 kPa PASS

14 >21,3 kPa PASS

15 >21,3 kPa PASS

16 >21,3 kPa PASS >16 kPa
17 >21,3 kPa PASS Type IIR Mask
18 >21,3 kPa PASS

19 >21,3 kPa PASS

20 >21,3 kPa PASS

21 >21,3 kPa PASS

22 >21,3 kPa PASS

23 >21,3 kPa PASS

24 >21,3 kPa PASS

25 >21,3 kPa PASS

26 >21,3 kPa PASS

27 >21,3 kPa PASS

28 >21,3 kPa PASS

29 >21,3 kPa PASS

30 >21,3 kPa PASS

31 >21,3 kPa PASS |

32 >21,3 kPa PASS
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